
Parts List

DESCRIPTIONPART NUMBERQTYITEM

Discharge Head, Duplex SS4022511

Motor Adapter, Duplex SS4037512

Piston, SDS-D-128  (Brass)4063023

Cam Plate, Duplex4097514

Cam, SDS-D-1283982515

Housing, SDS SS4035016

Outer Piston4061027

End Cap Assy. SDS4027518

Motor, SDS Duplex4045019

Suction Screen, Duplex41000110

O-Ring, Housing38845411

Check Valve, Duplex40150112

O-Ring, End Cap Bolt38800213

O-Ring, Check Valve 38810114

RV Poppet, Duplex40825215

Cam Bearing, Duplex10940216

Bolt, 10-32 X 1 1/2, SS20575617

Washer, AN-960 #10 Flat217751018

10-32 X 7/8 Piston Screw21100219

R V Spring, D-12840875220

10-32 X 2 MA Bolt20825221

Diaphragm, Santoprene40175122

Set Screw, 1/4-28 X 5/1620475123

Set Screw, 3/8 -16 X 1/221200124

Cable Guard, Duplex39775125

Screw, 8-32 X 5-1621625426

1

1

2

2

3

3

4

4

A A

B B

C C

D D

TITLE

SIZE DWG NO
REV

SCALE SHEET OF

DRAWN

CHECKED

QA

MFG

APPROVED

SDS-D-228 Exploded View

51476
1 1 

 

C

SunPumps, Inc.James C. Allen 11/14/2014

 
 

  

  

 

SDS-D-228 Exploded View

17

18

1

10

14

12

21

15

22

3

18

7

2

11

4

18

19

16

5

23

9

6

25

26

8

13

24

17


